
 

Test Performed By: Dr Asad Ali Gillani 
 
 
Hafiz Saeed Ur Rehman 
Resident Engineer  
NESPAK Lahore.  
(Remodeling And Upgradation Of Nullah & Walton Road Pkg-I) 
 

Client Reference: 4702/13/HSR/09/137                                            Dated: 29-04-2025 

SOM Laboratory Reference: CED/SOM/1350(Page-1/1)                 Dated: 05-06-2025 

Test: Compression Test  

Sample Type: Cat Eyes, Aluminium Stud  
 

Test Results 

 

Sr. 
No. 

 

Sample Type 
Top 

Dimensions 
(mm) 

Bottom 
Dimensions 

(mm) 

Thickness 

(mm) 

Inclination 

(Degree) 

Compression 
Load (Kg) 

1 
Cat Eyes,  

Swareflex (White) 
82.3 x 60.7 99.3 x 99.5 17.8 38.62o 23721 

2 
Cat Eyes 

3M (Yellow) 
74.4 x 44.6 101.4 x 88.9 15.6 31.55o 8012 

3 
Aluminium Stud 

(CBD) 
104.9 x 62.4 153 x 100.8 37.6 59.42 50224 

  Note: Please always confirm the results of above report on web: www.uet-civil.edu.pk  

 

 

 

 

 

 

 

 

 

 

 



                

Assistant Director (Engg)   Test Performed By: Dr. /Engr. Asad Ali Gillani 

Parks & Horticulure Authority Gujranwala.(Renovation Of Gulshan-E-Iqbal Park PHA Gujranwala) 
              

Client Reference: PHA/AD€/GRW-25/268 
SOM Lab 
Ref: 1351(Page-1/1) 

Dated: 02-06-2025     Dated: 05-06-2025  

Test: Tension Test & Bend Test Test Specification: ASTM-A-615  
Gauge Length: 8 inch  Sample Type: Deformed Bar      
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 1.475 6 0.743 0.44 0.433 12.56 20.18 62950 63970 101170 102800 1.10 8.0 13.8   

2 1.493 6 0.748 0.44 0.439 13.73 21.68 68830 68980 108680 108930 1.30 8.0 16.3   

3 0.654 4 0.494 0.20 0.192 5.22 8.36 57560 59950 92180 96020 1.20 8.0 15.0   

4 0.660 4 0.497 0.20 0.194 5.47 8.43 60370 62230 92960 95840 1.10 8.0 13.8   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 6 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 4 Sample bend through 180 degrees Satisfactorily without any crack 

Only Six Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 


